
Now 
approved

for HR+/HER2-advanced 

breast cancer

AFINITOR® – strong in three indications
Oral mTOR-inhibitor with anti-tumour efficacy in mRCC, pNET and aBC 1-3

   First choice in 2nd-line mRCC 1,6 -11

   Recommended choice in advanced pNet 12

   Breakthrough in HR + advanced breast cancer 13, 14

www.afi nitor.ch

Abbreviations: 
aBC: advanced breast cancer. In postmenopausal women with HR+/HER2-negative advanced breast cancer in combination with exemestane; mRCC: metastatic renal cell carcinoma. International Guidelines (ESMO1, NCCN2, EAU3 & EORTC4) consistently recommend 
AFINITOR® after failure of tyrosine-kinase inhibitors (TKI). Swissmedic indication: after sunitinib or sorafenib; pNET: pancreatic neuroendocrine tumour
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Afi nitor® (Everolimus) C: Tablets containing 5 mg or 10 mg everolimus. I: In combination with exemestane for the treatment of postmenopausal women with advanced, hormon receptor-positive, HER 2-negative breast cancer after treatment failure 
with letrozole or anastrozole . Treatment of patients with - advanced, progressive, well- or moderately-differentiated neuroendocrine tumors of pancreatic origin - advanced renal cell carcinoma after failure of a therapy with sunitinib or sorafenib* 
D: 10 mg in a once-a-day dosage, always at the same time of day, administered orally, with or without food. Undesired effects may require temporary dose reduction and/or discontinuation of the treatment. Not recommended for paediatric cancer 
patients. For those suffering from moderately impaired liver function (Child-Pugh Class B) or concomitant administration of a moderate CYP3A4- or PgP-inhibitor reduce the daily dosage to 5 mg; everolimus is not recommended for those suffering from 
severely impaired liver function (Child-Pugh Class C). Concomitant administration of a strong CYP3A4-inducer dosage increase up to 20 mg. For further information see www.swissmedicinfo.ch. CI: Hypersensitivity to the active ingredient, to other ra-
pamycin derivatives or to one of the excipients. PC: Non-infectious pneumonitis: Cases have been documented, some of them serious and a few even fatal. Diagnosis should be considered for patients who display non-specifi c respiratory problems and 
symptoms and for whom infectious, neoplastic and other non-medical causes have been ruled out. In certain cases adjusting the dosage and/or suspending or discontinuing the treatment can be required; in this context, the use of corticosteroids may 
be indicated. Infections: Local and systemic infections have been documented. Pay careful attention in looking for the symptoms of an infection and, if they are detected, begin suitable treatment immediately, and consider suspension/discontinuation 
of therapy. Any prior infections should have completely abated before treatment initiation. Hypersensitivity reactions: They have been observed. Renal failure (incl. acute): They have been observed, some with fatal outcome. Oral ulcerations: They have 
been observed; a topical treatment is recommended, though oral rinses / mouthwashes containing alcohol or peroxide should be avoided. Laboratory tests and monitoring: Liver function test, fasting glucose test, lipid test and differential blood count 
prior to the start of treatment and then at regular intervals are recommended. Interactions: see below. Impaired liver function: Not recommended for patients with severely impaired liver function (Child-Pugh Class C). Immunizations: Avoid the use of 
live vaccines. For further details, see www.swissmedicinfo.ch IA: Avoid concomitant administration with strong CYP3A4 or PgP inhibitors. Caution with regard to moderately strong CYP3A4 or PgP inhibitors (dose reduction, monitoring of undesirable 
effects). Avoid concomitant administration with strong CYP3A4 or PgP inducers (If necessary: dose adjustment). Avoid consumption of grapefruit / grapefruit juice, as well as other food known to infl uence CYP P450 and PgP activity. UE: Very common: 
infections, reduced lymphocyte count, reduced haemoglobin, reduced thrombocyte count, reduced neutrophil count, elevated glucose, elevated cholesterol, elevated triglycerides, reduced phosphates, reduced potassium, decreased appetite, dysgeusia, 
headache, pneumonitis, dyspnea, epistaxis, cough, stomatitis, diarrhea, vomiting, nausea, elevated ALT or AST, rash, dry skin, pruritus, nail disorder, elevated creatinine levels, infl ammation of the mucosa, peripheral edema, asthenia, fatigue, pyrexia, 
weight decreased. Common: dehydration, diabetes mellitus, sleeplessness, conjunctivitis, edema of the eyelids, hypertension, pulmonary embolism, haemoptysis, dry mouth, oral pain, abdominal pain, dysphagia, dyspepsia, elevated bilirubin levels, 
hand-foot syndrome, erythema, exfoliation, acneiform dermatitis, brittleness of the nails, acne, arthralgia, proteinuria, renal failure (including acute renal failure), chest pain, . Uncommon: pure red cell aplasia, development of diabetes mellitus, heart 
failure, acute respiratory distress syndrome, angioedema, slow healing of wounds. Further: Hepatitis B reactivation. Rare: see www.swissmedicinfo.ch P: Afi nitor tablets containing 5 mg or 10 mg: 30 tablets. Sales category: A.* Reimbursed by  
insurance. For further information, see www.swissmedicinfo.ch. Novartis Pharma Schweiz AG, Monbijoustrasse 118, 3007 Bern, Tel. 031 377 51 11 From 18 March 2013: Novartis Pharma Schweiz AG, Suurstoffi  14, 6343 Rotkreuz, Tel. 041 763 71 11 24
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